
ZERO-TURN MOWER
OWNER’S OPERATOR SERVICE MANUAL

For additional information, please see us at

www.badboymowers.com

24

PARTS MANUAL

©2023 10-1

RENEGADE GAS



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC

2 12 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT  (GR.F) ZINC

3 2 013-6014-00 3/8-16  HEX NUT ZINC

4 1 013-7021-00 5/8-11 NYLON INSERT LOCKNUT  ZINC

5 9 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

6 12 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

7 1 014-5052-00 2019 61" Outlaw Gen2 Pulley Cover Left

8 1 014-5053-00 2019 61" Outlaw Gen2 Pulley Cover Right

9 1 018-0046-00 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC

10 2 018-2007-00 5/16-18 X 1 HEX CAP SCREW  (GR.5) ZINC

11 3 018-2018-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR.8) ZINC

12 1 018-4700-00 3/8-16 X 3 HEX CAP SCREW  (GR.5) ZINC

13 3 018-4703-00 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC

14 1 018-4707-00 4" 3/8-16 Eye Bolt

15 4 018-5019-00 1/2-13 X 4 HEX CAP SCREW  (GR.8) ZINC YELLOW

16 2 018-5250-00 3/8-16 X 3/4 HEX CAP SCREW  (GR.5) ZINC

17 12 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW  (GR.5) ZINC

18 3 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC

19 3 018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW

20 1 018-6059-00 5/8-11 X 2-1/2 HEX CAP SCREW (GR.5) ZINC

21 4 018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR.5) ZINC

22 2 018-8065-00 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC

23 2 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC

24 3 019-5007-00 1/2 SPLIT LOCKWASHER  (GR.8) ZINC/YELLOW

25 3 019-5038-00 5/8 USS FLAT WASHER  (1-3/4" OD) GR.8 ZINC YELLOW

26 3 019-6020-00 1/2 BELLEVILLE WASHER (1-5/8 OD X .140 THK) ZINC

27 4 019-6050-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON BLACK

28 12 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

29 6 022-1001-00 2019 Deck Wheel

30 2 025-5338-00 .502 ID X .750 OD X 1.500 Long Spacer

31 1 025-5339-00 1 3/4" Pulley Spacer

32 1 025-7020-00 5/8 SOLID SHAFT COLLAR (W/1 SET SCREW) ZINC

33 1 026-0234-00 61 Bolt in Baffle Deck v2 Stripping Plate

34 1 029-7036-00 REVISED TRIM BUMPER_20180226

35 3 030-0050-00 5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN

36 3 033-6004-00 6 1/4" Drive Pulley

37 3 033-7201-25 5-3/4 Idler Pulley

38 1 034-2030-00 2019 Outlaw Gen2 Deck Spring

39 3 037-4000-00 OUTLAW SPINDLE ASSEMBLY

40 3 038-6080-00 61 inch Fusion Blade

41 1 039-0144-00 2019 Deck Eye Bolt Tab

42 4 039-2125-17 Deck Hanger Assembly

43 1 039-6946-17 2019 Renegade Deck Idler

44 1 041-0222-00 Deck Belt for 61" Renegade

45 3 042-6030-00 1/4 X 1 SQ MACHINERY KEY 1018 STL PLN

46 4 045-6043-00 5/16" Knob

47 2 048-8000-00 Turnbuckle Assembly (M20-2.5)

48 1 060-6151-19 2019 Sloped 61" Deck

49 1 084-5004-00 R Series Rubber For Deck

50 1 091-0506-00 61" Deck Decal

51 2 091-3012-00 Danger Decal-Spindle/Discharge

52 1 091-4033-00 2019 Renegade Deck Belt Route Decal

53 1 091-8001-00 Deck Impact Patent Decal 9591803

54 1 099-7000-00 Deck Step Assembly

55 1 210-7000-98 2019 Outlaw Gen2 Chute Assembly

PARTS SECTION: 

PAGE 1

61" DECK



PARTS SECTION: 

PAGE 2

61" DECK

37

36

43

39
47

2333

45

35

18

2

17

28

11

30

11
31

32

34

10

26

24

15

15 41

5

3

14
38

20

9

29

6

29

21

16

55

1

19

25

40

4

13

6

29

49
21

5

50

48
42

53

44

51

8

1

12

27

7

46

52

22

54

5



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC

2 12 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT  (GR.F) ZINC

3 2 013-6014-00 3/8-16  HEX NUT ZINC

4 1 013-7021-00 5/8-11 NYLON INSERT LOCKNUT  ZINC

5 9 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

6 12 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

7 1 014-5054-00 2019 72" Left Outlaw Gen2 Pulley Cover

8 1 014-5055-00 2019 72" Right Outlaw Gen2 Pulley Cover

9 1 018-0046-00 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC

10 12 018-0075-00 3/8-16 X 1-3/4 HEX C/S (GR.5) ZC

11 2 018-2007-00 5/16-18 X 1 HEX CAP SCREW  (GR.5) ZINC

12 3 018-2018-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR.8) ZINC

13 1 018-4700-00 3/8-16 X 3 HEX CAP SCREW  (GR.5) ZINC

14 3 018-4703-00 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC

15 1 018-4707-00 4" 3/8-16 Eye Bolt

16 4 018-5019-00 1/2-13 X 4 HEX CAP SCREW  (GR.8) ZINC YELLOW

17 2 018-5250-00 3/8-16 X 3/4 HEX CAP SCREW  (GR.5) ZINC

18 3 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC

19 3 018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW

20 1 018-6059-00 5/8-11 X 2-1/2 HEX CAP SCREW (GR.5) ZINC

21 4 018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR.5) ZINC

22 2 018-8065-00 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC

23 2 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC

24 3 019-5007-00 1/2 SPLIT LOCKWASHER  (GR.8) ZINC/YELLOW

25 3 019-5038-00 5/8 USS FLAT WASHER  (1-3/4" OD) GR.8 ZINC YELLOW

26 3 019-6020-00 1/2 BELLEVILLE WASHER (1-5/8 OD X .140 THK) ZINC

27 4 019-6050-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON BLACK

28 12 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

29 6 022-1001-00 2019 Deck Wheel

30 2 025-5338-00 .502 ID X .750 OD X 1.500 Long Spacer

31 1 025-5339-00 1 3/4" Pulley Spacer

32 1 025-7020-00 5/8 SOLID SHAFT COLLAR (W/1 SET SCREW) ZINC

33 1 026-0234-00 61 Bolt in Baffle Deck v2 Stripping Plate

34 1 029-7036-00 REVISED TRIM BUMPER_20180226

35 3 030-0050-00 5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN

36 3 033-7201-25 5-3/4 Idler Pulley 

37 3 033-7203-00 7" Deck Pulley

38 1 034-2030-00 2019 Outlaw Gen2 Deck Spring

39 3 037-4000-00 OUTLAW SPINDLE ASSEMBLY

40 3 038-7230-00 72" High Lift Fusion Blade 

41 1 039-0144-00 2019 Deck Eye Bolt Tab

42 4 039-2125-17 Deck Hanger Assembly

43 1 039-6946-17 2019 Renegade Deck Idler

44 1 041-2375-00 Belt for 72" Renegade 

45 3 042-6030-00 1/4 X 1 SQ MACHINERY KEY 1018 STL PLN

46 4 045-6043-00 5/16" Knob

47 2 048-8000-00 Turnbuckle Assembly (M20-2.5)

48 1 060-7251-19 2019 Sloped 72" Deck

49 1 084-5004-00 R Series Rubber For Deck

50 1 091-0507-00 72" Deck Decal

51 2 091-3012-00 Danger Decal-Spindle/Discharge

52 1 091-4033-00 2019 Renegade Deck Belt Route Decal

53 1 091-8001-00 Deck Impact Patent Decal 9591803

54 1 099-7000-00 Deck Step Assembly

55 1 210-7000-98 2019 Outlaw Gen2 Chute Assembly

PARTS SECTION: 

PAGE 3

72" DECK



PARTS SECTION: 

PAGE 4

72" DECK

15 3

47

41 5

38

43

29

9

16

24

18

26

37

35

16

39452

10

28

34

11

49

33

30

6

29

21

17

55

140
25

19629

211231

36

20

32

14

5

48

1

51

8

44

421

13

52

53

50

27

46

7

5

54

22



210-7000-98
2019 Outlaw Gen2 Chute Assebly

039-2125-17
Deck Hanger Assebly

039-6946-17
2019 Renegade Deck Idler

037-4000-00
OUTLAW SPINDLE ASSEMBLY

048-8000-00
Turnbuckle Assebly (M20-2.5)

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 6 037-4000-01 4000 Series Spindle Housing

2 6 037-4002-00 4000 Series Spindle Spacer

3 24 037-6023-00 Bearing - 6206

4 6 037-6026-00 Spindle Shaft

5 12 037-8002-00 Spindle Dust Cap

6 6 037-9050-00 Locking Collar w/ 1/4"-20 Set Screw

7 8 013-5300-00 1/2-13 HEX SERRATED FLANGE NUT HARD/ZINC

8 8 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

9 8 018-6037-00 1/2-13 X 2-1/4 HEX CAP SCREW  (GR.5) ZINC

10 16 019-8054-00 .505 ID X 1.000 OD X .125 THICK FLAT WASHER NYLON

11 4 039-2125-00 Deck Hangar

12 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC

13 2 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

14 2 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW  (GR.5) ZINC

15 2 018-6036-00 1/2-13 X 2-3/4 HEX CAP SCREW  (GR.5) ZINC

16 2 025-5203-00 .51 ID X .75 OD X .75 LGTH SOLID SPACER ZINC

17 2 026-0167-00 Belt Tensioner Retainer Plate

18 2 033-8050-00 5" Idler Pully

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

19 2 039-6946-00 2019 Deck Tensioner

20 2 013-0030-00 Hex Nut M20-2.5

21 2 013-0031-00 Hex Nut M20-2.5 Left Hand Threads Gold Plated

22 4 024-0001-00 1/4-28 Grease Fitting

23 8 032-2000-00 Polyeurethane Bushing

24 4 032-2001-00 Sleeve

25 2 048-8020-00 2024 Turnbuckle Body

26 2 048-8021-00 Turnbuckle End Right-Handed Thread

27 2 048-8022-00 Turnbuckle End Left-Handed Thread

28 14 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

29 10 018-4703-00 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC

30 4 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC

31 4 019-6042-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON

32 2 039-4893-00 2019 Upper Chute Bracket

33 2 039-4894-00 2019 Lower Chute Bracket

34 2 206-6018-00 2019 Chute Hanger

35 2 210-6025-00 2019 Belted Chute with Logo

PARTS SECTION: 

PAGE 5

DECK SUBASSEMBLIES

35

29

28

31

34

33

30

29

32

9

10

11

7

8

23

22

26 23

24

20

25

21

23

22

27

23

24

19

18

13

1614

12

17
15

6

5

3

2

1

3

5

4



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 2 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

2 4 013-9004-00 1"-14 NYLON INSERT JAM LOCKNUT ZINC

3 2 014-2025-00 2017 Bearing Cover

4 4 018-0026-00 1"-14 X 5-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW

5 2 018-1055-00 1/2-13 X 3/4 HEX CAP SCREW  (GR.5) ZINC

6 2 018-7010-00 1/2-13 X 9 HEX CAP SCREW  (GR.5) ZINC

7 2 019-5702-00 1/2 SAE FLAT WASHER  (1-1/16" OD) GR.8 ZINC YELLOW

8 2 022-0003-00 2019 15x6.00-6 Non Pneumatic Black Front Assembly

9 2 023-0004-20 2020 R Series Cast Front Fork

10 2 025-5202-00 Front Wheel Spanner 

11 1 029-8000-00 2017 XP BUMPER

12 4 030-7042-00 5/16-18 X 3/4   HEX WASHER SLOT (F) TCS ZINC

13 2 030-7047-00 1/4-14 X 1-1/4  HEX WASHER UNSLOT TEK/3 ZINC

14 2 032-8999-00 Vibration Mount-Blue Dot

15 6 058-1000-00 1.02 ID X 1.38 OD X .250 THK SPACER ZINC

16 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

17 1 091-4063-00 Flying Bulldog Front Bumper Decal

18 1 091-8002-00 Independetly Articulating Front Suspension Arms Patent Decal

19 4 010-1050-00 1641 BEARING W/2 CONTACT RUBBER SEALS

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

20 1 013-9004-00 1" Fine Thread 1/2 Nylock Nut

21 1 018-0026-00 1"-14 X 5-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW

22 1 018-2009-00 1/2-13 x 1" Stud

23 1 018-3001-00 5/8 X 5/8 SOCKET SHOULDER BOLT ZINC YELLOW

24 1 018-4010-00 1/2-13 NYLON INSERT JAM LOCKNUT  ZINC

25 2 025-0003-00 2016 Front Bearing Spacer

26 1 029-7050-00 Rubber Stabilizer (Front Forks) [R series]

27 1 250-0032-01 61" & 72" Rogue Front Suspension Arm Inner RH

28 1 250-0032-02 61" & 72" Rogue Front Suspension Arm Outer RH

29 4 010-1050-00 1641 BEARING W/2 CONTACT RUBBER SEALS

30 1 013-9004-00 1" Fine Thread 1/2 Nylock Nut

31 1 018-0026-00 1"-14 X 5-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW

32 1 018-2009-00 1/2-13 x 1" Stud

33 1 018-3001-00 5/8 X 5/8 SOCKET SHOULDER BOLT ZINC YELLOW

34 1 018-4010-00 1/2-13 NYLON INSERT JAM LOCKNUT  ZINC

35 2 025-0003-00 2016 Front Bearing Spacer

36 1 029-7050-00 Rubber Stabilizer (Front Forks) [R series]

37 1 250-0033-01 61" & 72" Rogue Front Suspension Arm Inner LH

38 1 250-0033-02 61" & 72" Rogue Front Suspension Arm Outer RH

PARTS SECTION: 

PAGE 6

FRONT END

5

7

16

4 15

5

712

2

11

17

13

14
19

31

3

2

38

30

37

2519

3635

29

15

4

9 6

8

8

10

108

8

8

8

1

9

6 4

15

20

27

28

19

2625

19

2

3

23

21

34

24

14

33

29

22

32



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 2 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT  (GR.F) ZINC

2 9 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

3 2 013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC

4 2 017-9000-00 Two Piece Pillow Block

5 1 017-9025-00 Two Piece Pillow Block Strap

6 2 018-2049-00 13mm Damper Ball Stud-Steering 

7 2 018-2055-00 10mm Damper Ball Stud-XP Linkage

8 4 018-3001-00 5/8 X 5/8 SOCKET SHOULDER BOLT ZINC YELLOW

9 4 018-4010-00 1/2-13 NYLON INSERT JAM LOCKNUT  ZINC

10 8 018-5019-00 1/2-13 X 4 HEX CAP SCREW  (GR.8) ZINC YELLOW

11 2 018-5043-00 3/8-16 X 1-1/4 CARRIAGE BOLT ZINC

12 5 019-6017-00 .635 ID X 1.120 OD X .140 THICK FLAT WASHER  NYLON

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

13 1 026-0026-00 Knurled Pedal

14 1 028-0026-00 2019 Outlaw Actuator - Front

15 1 028-0027-00 2019 Outlaw Actuator - Rear

16 1 028-6075-22 2019 Actuator Linkage – Right – Black

17 1 028-6076-22 2019 Actuator Linkage - Left - Black

18 1 031-0003-00 Foot Lift Upright Lever

19 4 032-5052-00 .627 ID X .753 OD X .500 LGTH X 1.000 FLG OD X .094 FLG THICK 

FLANGED BEARING OIL-IMPREG BRNZ

20 2 044-6050-00 Security Ring - PC744 (72" DECK ONLY)

21 1 045-6044-00 Foot Pedal Knob 1/2-13

22 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

23 1 087-6100-00 250lb Gas Spring - 61" Deck 

24 1 087-7200-00 300lb Gas Spring - 72" Deck 

PARTS SECTION: 

PAGE 7

ACTUATOR BARS

3

7

2

10

24 23

20

8

19

6 7

15

9

3

8

19

14

2

10

5

4

12
17

1

2

10

5 4

18

11

21

12
16

19

9

13
12

22



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 1 013-0080-00 .625 ID x 1.250 OD x .062 THK F/W Nylon

2 3 013-5300-00 1/2-13 HEX SERRATED FLANGE NUT HARD/ZINC

3 1 013-7018-00 1/2-13  HEX NUT ZINC

4 9 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

5 2 013-9001-00 1/4-20 HEX SERRATED FLANGE NUT HARD/ZINC

6 1 018-0043-00 2 1/2 x 1/2 Carriage Bolt

7 1 018-4702-00 1/4-20 X 1-1/4 HEX CAP SCREW  (GR.5) ZINC

8 1 019-0007-00 .517 SQ WDTH ID X .937 OD X .060 THICK F/W PHOS/OIL

9 5 019-6017-00 .635 ID X 1.120 OD X .140 THICK FLAT WASHER  NYLON

10 3 019-8054-00 .505 ID X 1.000 OD X .125 THICK FLAT WASHER NYLON

11 1 025-0002-00 5/8" Split Collar

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

12 1 025-0025-00 MZ Deck Idler Spacer

13 1 028-0008-00 Dial Rod Plunger

14 1 018-4011-00 3/8-24 Nylon Insert jam locknut 

15 1 019-5029-00 3/8" Flat Washer

16 1 026-1101-00 2019 Deck Height Cam

17 1 028-0015-00 2019 Outlaw Gen2 Dial Rod

18 1 031-0125-00 2019 Outlaw Deck Travel Lock

19 1 034-1025-00  Brake Spring

20 1 044-4000-00 Seat Bracket Pin 

21 1 069-4011-00 Travel Lock Rubber Grip

PARTS SECTION: 

PAGE 8

DECK HEIGHT CAM & LOCK

19

5

7

5

2

21 20

6

8

12

9

10

17

14
15

16

4

3

18

11

13

1



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 4 013-0005-00 1/2-13 HEX 2-WAY REVERSIBLE  CENTER LOCKNUT Grade B ZINC

2 2 013-2050-00 1/4-20 NYL INSERT FLANGE LOCKNUT  ZINC

3 4 018-0050-00 1/2-13 X 3-1/4 HEX CAP SCREW  (GR.5) ZINC

4 2 018-8040-00 1/4-20 X 3/4 CARRIAGE BOLT ZINC

5 2 019-6042-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON

6 4 029-4011-00 2023 Floor Board Rubber Bumper

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

7 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

8 1 079-3156-00 2024 R-Series Floorboard

9 1 081-2024-00 2024 R-Series Floor Mat

10 1 089-0006-00 2019 2X2 Folding ROPS

11 1 091-0518-00 Renegade Front Cover Decal

PARTS SECTION: 

PAGE 9

FLOORBOARD & ROPS

10

7

1

3

1

6

5

4

4

8

2

11

9



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 1 013-0080-00 .625 ID x 1.250 OD x .062 THK F/W Nylon

2 1 015-9990-03 FUEL PUMP

3 4 018-0068-00 5/16-18 x 5/8 Hex Bolt

4 8 018-2007-00 5/16-18 X 1 HEX CAP SCREW  (GR.5) ZINC

5 4 018-2010-00 10-32 X 3/8 BUTTON SOCKET CAP SCREW  18-8 STAINLESS STEEL

6 8 018-2012-00 1/4-20 X 1/2 BUTTON SOCKET CAP SCREW  18-8 STAINLESS STEEL

7 4 019-7040-00 1/4 USS FLAT WASHER  (3/4 OD) ZINC

8 8 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC

9 8 019-8051-00 5/16 SPLIT LOCKWASHER  ZINC

10 2 030-7041-00 1/4-20 X 1/2   HEX WASHER SLOT (F) TCS ZINC

11 1 051-2019-29 2023 Rebel Rogue Renegade Fuel Line for Kohler

12 1 055-8021-75 Outlaw Throttle Cable

13 1 067-8053-18 LH Rogue Hydro Tank Assy

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

14 1 067-8054-18 RH Rogue Hydro Tank Assy

15 1 067-9950-50 2019 Right Rebel, Rogue, Renagade Fuel Tank (GAS)

16 1 067-9960-50 2019 Left Rebel, Rogue, Renegade Fuel Tank (GAS)

17 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

18 4 072-8076-00 2 EAR CLAMP 12.5mm-15mm

19 1 077-9001-00 2019 Deck Height Dial

20 1 079-3290-00 2019 Outlaw Fuel Tank Insert - Right

21 1 079-3291-00 2019 Outlaw Fuel Tank Insert - Left

22 1 079-3482-19 Renegade Control Panel Assembly

23 1 086-0012-00 2019 LCD Panel Harness-Renegade

24 2 091-1020-00 Hydraulic Decal

25 1 091-6022-00 R-Series Shut Off Valve Decal

PARTS SECTION: 

PAGE 10

TANKS

5

23

12

22

19

15

16

6

20

18

7

3
14

13

7

3

621

11

24

10 2

18

25

8
9

4

8

9

4

17



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 1 051-8067-22 1/4" Fuel Line Hose 

2 2 051-8075-26 5/16" fuel line hose 

3 1 067-6058-00 3 Way Fuel Shut-Off Valve 5/16 x 5/16 x 1/4

4 2 072-8068-00 5/16 Fuel Line Clamp 

5 2 072-8069-00 1/4 Fuel Hose Clamp 

6 1 051-8064-21 1/2 Clear Braded Hose Priced/Foot

7 1 063-8014-00 Hydraulic Filter

8 1 066-8050-00 Hydraulic Tank Cap W/Dipstick

9 1 067-8053-00 2019 Left Outlaw Gen2 Hydro Tank Suspension Only

10 2 072-8066-00 1/2 Hose Clamp 

11 1 067-8054-00 2019 Right Outlaw Gen2 Hydro Tank Suspension Only

12 1 067-6054-00 Roll Over Valve Grommet

13 1 067-6070-00 Rollover Valve

14 1 067-9901-00 Fuel Pick-up

15 1 067-9904-00 Fuel Cap

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

16 1 067-4080-00 Fuel Gauge with Grommet

17 1 067-6056-00 Fuel Gauge Grommet

18 2 013-5019-00 10-24 Nylon Insert Locknut

19 2 018-1040-00 Light Plug

20 2 018-5200-00 10-24 X 5/8 BS Button Head Bolt

21 1 055-2012-00 Universal Throttle Head - 2012

22 1 055-2013-00 Throttle Knob

23 1 056-8058-00 PTO Switch

24 1 077-0004-00 2019 Push to Start Switch w/fob

25 1 077-2076-00 USB Port

26 1 079-3482-00 2019 Outlaw Digital Control Panel

27 1 086-0013-00 2019 LED Display

28 1 091-4029-22 2022 Renegade (Gas) Control Panel Decal

29 1 091-4030-22 2022 Digital Display Decal

PARTS SECTION: 

PAGE 11

TANK SUBASSEMBLIES

13

15

16

14

12

13
12

15

14

8

7

6

10

6

107

2

2

SEE N
O

TE 1

1

5

5

4

27

25

26

19

21

18

23

20

22

24

3

29

28

NOTE 1: THIS HOSE CUT IN HALF WITH FUEL
  INSTALLED BETWEEN HALVES USING HOSE
  CLAMPS PART NUMBER 072-8076-00

051-2019-29
2023 Revel Rogue Renegade 

Fuel Live for Kohler

067-8053-18
LH Rogue Hydro

Tank Assy

067-8054-18
RH Rogue Hydro

Tank Assy

067-9950-50
2019 Right Rebel, Rogue, Renagade

Fuel Tank (GAS)

067-9960-50
2019 Left Rebel, Rogue, Renagade

Fuel Tank (GAS)

079-3482-19
Renegade Control
Panel Assembly

8

11

9

17



067-8052-19
Renegade Oil

Cooler Assembly

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 12 013-2050-00 1/4-20 NYL INSERT FLANGE LOCKNUT  ZINC

2 4 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT  (GR.F) ZINC

3 2 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

4 2 013-8051-00 1/4-20 WING NUT FORGED (TYPE A) LIGHT SERIES ZINC

5 2 014-2052-00 2019 2" x .25 Rubber Grommet

6 1 014-5063-00 2019 Horizontal Battery Hold Down Cover

7 2 014-9003-00 1 1/2 x 3 Frame Plug

8 4 018-0044-00 3/8" x 2 1/2" Carriage Bolt

9 4 018-4702-00 1/4-20 X 1-1/4 HEX CAP SCREW  (GR.5) ZINC

10 2 018-7010-00 1/2-13 X 9 HEX CAP SCREW  (GR.5) ZINC

11 2 018-8051-00 1/4-20 X 9 CARRIAGE BOLT ZINC

12 8 018-8052-00 1/4-20 X 3/4 HEX CAP SCREW  (GR.5) ZINC

13 4 019-7040-00 1/4 USS FLAT WASHER  (3/4 OD) ZINC

14 1 025-0028-00 2019 Pulley Spacer .75 x .5 x 4.375

15 2 025-5203-00 .51 ID X .75 OD X .75 LGTH SOLID SPACER ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

16 1 026-2224-00 2019 Horizontal Suspension Rear Cover

17 2 029-7038-00 8" Rubber Bumper

18 2 033-7027-00 2019 Outlaw Horizontal Rear V Pulley

19 1 039-0196-00 Renegade Deck Belt Rear Keeper - Left

20 1 039-0197-00 Renegade Deck Belt Rear Keeper-Right

21 1 064-4000-00 Red Battery Cable - Diesel 

22 1 064-4001-00 Black Battery Cable - Diesel 

23 2 067-8052-19 Renegade Oil Cooler Assembly

24 1 051-8063-14 3/8" Clear Hose - 14"

25 1 051-8063-24 3/8" Clear Hose - 24"

26 1 067-8052-00 2019 12" Oil Cooler With Fittings

27 4 072-8065-00 3/8" Hose Clamp 

28 1 068-8050-00 Battery - Diesel/Renegade Models PF-516

29 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

30 1 091-4032-00 2019 Renegade Pump Belt Route Decal

PARTS SECTION: 

PAGE 12

BATTERY & REAR COVER

26

25

24

27

23

12

9

13

17

16

130

3
15

18 14

15

10

29

5

2

2

8

28

6

4

21

22

11

1

7

7

19

20



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 2 013-0021-00 Extruded Nut 3/8"-16 3/4" Hole Center With Patch

2 4 013-8043-00 5/16-18  HEX NUT ZINC

3 2 013-8047-00 5/16-18 NYL INS L/N ZC

4 1 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

5 4 018-0078-00 3/8-16 X 1 1/4  HEX WASHER UNSLOT MACHINE SCREW ZINC GR5

6 8 018-1080-00 12-24 X 1/2 HEX WASHER UNLSOT F TCS ZINC

7 6 018-2006-00 5/16-18 X 1-1/4 HEX C/S (GR.5) ZC

8 1 018-5040-00 3/8-16 X 1-1/4 HEX CAP SCREW  (GR.5) ZINC

9 1 019-5037-00 3/8 SPLIT LOCKWASHER ZINC

10 6 019-8051-00 5/16 SPLIT LOCKWASHER  ZINC

11 1 028-0051-00 2019 Steering Actuator Rod

12 1 031-0030-24 R Series Square Drive Arm Actuator RH Assembly

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

13 1 031-0031-24 R Series Square Drive Arm Actuator LH Assembly

14 1 031-9070-00 R Series Square Drive Arm RH Assembly

15 1 031-9071-00 R Series Square Drive Arm LH Assembly

16 2 032-0002-00 Snap-in Drive Arm Bushing  

17 2 035-0005-00 2019 Renegade Push Rod Assembly

18 2 039-2160-00 2019 Arm Switch Bracket

19 2 057-5800-00 Speed Limiting Knob 3/8-16X 3"

20 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

21 2 077-8073-00 Safety Switch

22 2 087-0002-00 2019 SROID Damper With Spherical Rod Ends

23 1 091-1114-00 2018 LH/RH Steering Control Decal Roll

24 1 091-4037-00 2019 Deck Release Decal

PARTS SECTION: 

PAGE 13

STEERING

23

14

15

18

6
11

4

17

17

1

10

10

22

22

10

7

2

2

3

21

19

8

9

18

6

21

5

16

2
7

20

24

12

13



031-9070-00

LH DRIVE ARM ASSEMBLY

031-9070-00

RH DRIVE ARM ASSEMBLY

031-0031-24

LH DRIVE ACTUATOR ASSEMBLY

031-0030-24

RH DRIVE ACTUATOR  ASSEMBLY

035-0005-00

PUSH ROD ASSEMBLY

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 1 013-0017-00 3/8-16 Half Jam Nut

2 1 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

3 1 018-0063-00 3/8-16 X 1 SOCKET SET SCREW (CUP POINT) PLAIN

4 1 018-7016-00 1/2-13 X 3 HEX CAP SCREW  (GR.5) ZINC

5 2 019-8054-00 .505 ID X 1.000 OD X .125 THICK FLAT WASHER NYLON

7 1 024-6034-00 1/4" Press in Grease Fitting

6 1 031-0030-10 2019 Drive Arm Actuator right - Weldment

8 2 031-0032-00 2019 Drive Arm Bushing

9 1 031-0070-00 R Series Square Drive Arm Pivot

10 1 031-0031-10 2019 Drive Arm Actuator left - Weldment

11 1 014-9004-00 9565K52_Polyethylene Square Plug

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

12 1 031-9022-00 R Series Square Drive Arm RH Weldment

13 1 069-4014-00 R-Series Square Drive Grip

14 1 031-9021-00 R Series Square Drive Arm LH Weldment

15 2 013-6049-00 5/16" RH Fine Threaded Jam Nut

16 2 013-6050-00 5/16" LH Fine Threaded Jam Nut

17 2 013-6051-00 3/8" Fine Threaded Jam Nut

18 2 035-0005-01 2019 Renegade Push Rod

19 2 035-0006-00 2019 Renegade Push Rod Adjuster

20 2 048-3002-00 Spherical Rod End - Outlaw 

21 2 048-3003-00 Spherical Rod End - Outlaw 

PARTS SECTION: 

PAGE 14

DRIVE ARM SUB ASSEMBLIES

13

14

11

13

11

12

20

16

19

17

18

15

21

3

1 7

8

6

4

2

8

5

1

8

10

8

7

4

2

5

3



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 10 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

2 4 013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC

3 2 018-0024-00 M6-1.0 X 16MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC

4 2 018-5344-00 5/16-18 X 2-1/2 HEX CAP SCREW (GR.5) ZINC

5 2 018-8065-00 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC

6 2 019-6042-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON

7 2 025-0027-00 .380 ID X .625 OD X 1.500 LGTH 2019 OUTLAW BRAKE HANDLE 

SPACER ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

8 1 026-2019-21 R-SERIES SEAT PLATE ASSEMBLY

9 2 032-0001-00 2019 Bad Boy X Cylindrical Seat Mount

10 1 064-8083-00 Seat Strap with Buckles

11 1 067-0020-19 2019 Outlaw EPA Cannister Assembly

12 1 069-0001-00 2019 Brake Handle Assembly

13 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

14 1 071-6065-22 2022 Suspension Seat w/Seatbelt

PARTS SECTION: 

PAGE 15

SEAT & BRAKE

2

3

8

1
11

14

5

1

5

10

6

12

4

7

6



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 2 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

2 2 018-8065-00 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC

3 2 019-6042-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON

4 1 026-2019-00 R-SERIES SEAT PLATE

5 1 028-0090-00 Seat Latch Rod Assembly

6 1 034-1025-00  Brake Spring

7 1 051-2025-66 3/16" Vinyl Tubing, 66" Long

8 3 051-8072-38 1/4" Vinyl Tubing 38" Long

9 1 067-0020-00 Carbon Canister

10 6 072-8070-00 3/16 Vinyl Clamp 

11 2 072-8073-00 3/16" Vinyl Hose Clamp 

12 1 073-8068-00 fuel line T 

13 1 071-6065-04 Set of Armrests-SS Front Adj

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

14 1 071-6065-11 RH Armrest-Selfskin Front Adj

15 1 071-6065-03 Black Selfskin-Arm Pad Only

16 1 071-6065-12 LH Armrest-Selfskin Front Adj

17 1 071-6065-03 Black Selfskin-Arm Pad Only

18 1 071-6065-05 Weight Adjust Indicator Knob Assy

19 1 071-6065-06 4" Single Locking Track Kit

20 1 071-6065-07 Delta Plunger Switch - N.O.

21 1 071-6065-10 Recliner Adjustment Knob-New

22 1 071-6065-13 Bellows w/Hardware

23 1 071-6065-14 2" Retractable Belt Kit w/Spacers

24 1 071-6065-15 Back Cover for I3M - Recl - Logos

25 1 071-6065-16 Cushion Cover Kit for I3M-Logo

PARTS SECTION: 

PAGE 16

SEAT PLATE SUBASSEMBLIES

4

2

1

3

5

1

2

3

6

9

8

10

11

7

8

10

11

8

10
12

18

19

16

13

17

1514

23

21

25

22

20

026-2019-21
R-SERIES SEAT

PLATE ASSEMBLY

067-0020-19
2019 Outlaw EPA

Cannister Assembly

071-6065-22
2022 Suspension Seat

w/ Seatbelt



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 6 013-0054-00 1/4-20 Cage Nut

2 3 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC

3 3 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT  (GR.F) ZINC

4 4 013-6014-00 3/8-16  HEX NUT ZINC

5 2 013-8047-00 5/16-18 NYL INS L/N ZC

6 2 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

7 1 014-5060-22 2019 Horizontal Pump Cover - Right - Black

8 1 014-5061-22 2019 Horizontal Pump Cover - Left - Black

9 2 018-0010-00 1/2-13 X 90MM HEX FLANGE BOLT W/SHOULDER (GR.8) ZINC

10 2 018-0024-00 M6-1.0 X 16MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC

11 2 018-1010-00 3/8-16 X 3-1/2 HEX CAP SCREW (GR.5) ZINC

12 2 018-2006-00 5/16-18 X 1-1/4 HEX C/S (GR.5) ZC

13 4 018-4706-00 3/8-16 X 1-1/2 CARRIAGE BOLT ZINC

14 6 018-6014-00 1/4-20 x 1" BS C/S 18-8 SS

15 1 018-7060-00 3/8-16 X 5-1/2 HEX CAP SCREW  (GR.5) ZINC

16 2 019-4008-00 1/4   SPLIT LOCKWASHER  ZINC

17 4 019-5037-00 3/8 SPLIT LOCKWASHER ZINC

18 2 019-6017-00 .635 ID X 1.120 OD X .140 THICK FLAT WASHER  NYLON

19 2 019-7040-00 1/4 USS FLAT WASHER  (3/4 OD) ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

20 4 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC

21 4 024-2052-00 2019 Outlaw 90 Degree Pump Fitting #6801-10-08

22 2 024-5002-00 90 Degree Fitting, 1/2 x 3/4, 4601-8-8

23 2 024-5206-00 90 Degree Fitting, 3/8 s 9/16

24 2 025-2001-00 ACS Spacer 3/4x3/8x1/4

25 1 026-8010-00 Pump Plate - 2019 Horizontal Gas-Orange

26 2 033-5011-00 5" PUMP PULLEY W/ SET SCREW

27 2 034-9000-00 ZT and ACS Handle Spring

28 2 035-0005-00 2019 Renegade Push Rod Assembly

29 1 039-6950-98 2019 Renegade Belt Tensioner LH

30 1 039-6950-99 2019 Renegade Pump Belt Tensioner RH

31 2 042-5013-00 5MM X 36MM SQ MACHINERY KEY C1018 ROUNDED ENDS

32 1 050-3001-00 2019 Rogue/Renegade Left Pump 16cc

33 1 050-3003-00 2019 Outlaw Renegade Right Pump 16cc

34 1 051-8076-00 3/8 hose 4" long 

35 2 057-5915-00 Pump Plate Clip Nut Holder

36 4 051-6007-00 2019 Renegade Hydro Hose

37 2 091-0517-00 Renegade Back Plate Decal

38 2 091-4004-22 2022 Powered By Kohler Decal

PARTS SECTION: 

PAGE 17

PUMP & IDLER ASSEMBLY

8

14

21

36

28

23

1

35

3

6

3

23

22

20

17

4

12
24

22

20

17

4

21

36
5

29

13

31

101619

26

918

2

11
27

30

9

21534

33

32

38

7

37



050-3001-00 & 050-3003-00
PUMP ASSEMBLIES

039-6950-98
2019 Renegade

Belt Tensioner LH

039-6950-99
2019 Renegade

Belt Tensioner RH

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 1 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC

2 1 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT  (GR.F) ZINC

3 1 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

4 1 018-0022-00 1/2-13 X 2 HEX CAP SCREW (GR.8) ZINC YELLOW

5 1 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW  (GR.5) ZINC

6 1 025-7036-00 1/2 Solid Shaft Collar (W/1 Set Screw) Zinc

7 1 033-1876-00 3.25 Flat Idler Pulley

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

8 1 039-6950-01 Horizontal Idler Arm with Bushings

9 1 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

10 1 018-6036-00 1/2-13 X 2-3/4 HEX CAP SCREW  (GR.5) ZINC

11 2 025-7036-00 1/2 Solid Shaft Collar (W/1 Set Screw) Zinc

12 1 014-5600-00 Fan Guard 6" - Fits Wheel

13 1 015-9999-00 Hydro Fan - Light/Pup/Outlaw XP

PARTS SECTION: 

PAGE 18

PUMP & IDLER SUBASSEMBLIES

4

7

6

8

2

3

1

5

10

7

11

8

192.2

1

5

12

13

9



DETAIL  A

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 2 013-0023-00 3/4-10 NYLON INSERT LOCKNUT ZINC

2 8 013-7021-00 5/8-11 NYLON INSERT LOCKNUT  ZINC

3 2 014-2052-00 2019 2" x .25 Rubber Grommet

4 2 018-0045-00 3/4-10 X 2-1/2 HEX CAP SCREW  (GR.5) ZINC

5 4 018-0049-00 5/8-11 X 2-3/4 HEX CAP SCREW  (GR.5) ZINC

6 8 018-2030-00 1/2-13 X 1 HEX CAP SCREW  (GR.5) ZINC

7 4 018-6059-00 5/8-11 X 2-1/2 HEX CAP SCREW (GR.5) ZINC

8 10 018-7033-00 1/2-20 x 60° Lug Bolts Zinc Grade 8

9 4 019-0009-00 5/8" Flat Washer SAE Spec Grade 8

10 8 019-5007-00 1/2 SPLIT LOCKWASHER  (GR.8) ZINC/YELLOW

11 8 019-5702-00 1/2 SAE FLAT WASHER  (1-1/16" OD) GR.8 ZINC YELLOW

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

12 2 022-4090-00 2019 Assy-26x12-12 Reaper Turf -10.5" Rim

13 4 025-0071-00 Spacer 1.125OD x .625 ID x .250 Length

14 2 025-7020-00 5/8 SOLID SHAFT COLLAR (W/1 SET SCREW) ZINC

15 2 032-8999-00 Vibration Mount-Blue Dot

16 2 032-9000-00 Vibration Mount-Green Dot

17 2 039-2145-00 2019 Suspension Gusset Outlaw

18 2 048-6061-00 2019 Suspension Radius Rod Assembly

19 2 048-6064-00 2019 Suspension Radius Rod Assembly

20 1 070-0001-99 2019 Renegade Trailing LH Arm Assy

21 1 070-0002-99 2019 Renegade Trailing RH Arm Assy

22 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

A

PARTS SECTION: 

PAGE 19

REAR SUSPENSION

12

8

12

8

2

13

7

6

10

11 16

10

20

4
1

15

21

6

10

11

6

10

14

2

5

17

13

18

18

19

19

17

9



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 2 022-4085-00 2019 26x12-12 Reaper Turf Tire

2 2 022-4086-00 2019 10.5" Wheel

3 2 013-0019-00 5/8-11  HEX JAM NUT ZINC

4 2 013-0020-00 NUT, 5/8-18LH

5 2 048-0001-00 2019 Suspension Link Body

6 2 048-6062-00 2019 RH 5/8" Heim

7 2 048-6063-00 2019 LH 5/8" Heim

8 2 013-0027-00 3/4-16 HEX JAM NUT ZINC

9 2 013-0028-00 3/4-16 LH HEX JAM NUT ZINC

10 2 048-0002-00 Rear Radius Rod, 3/4 Body

11 2 048-6065-00 3/4-16 x 5/8 RH Heim

12 2 048-6066-00 3/4-16 x 5/8 LH Heim

13 1 013-0022-00 3/4"-16 Fine Full Nut

14 4 013-6040-00 1/2-13 Gr 8 Centerlock Flange Nut

15 1 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

16 1 015-4601-00 18cc Parker Wheel Motor- Left 

17 1 018-2007-00 5/16-18 X 1 HEX CAP SCREW  (GR.5) ZINC

18 4 018-6041-00 1/2-13 x 2.75 Gr. 8 Hex Head Bolt

19 1 020-7022-00 1/8 X 1-1/2 COTTER PIN ZINC

20 2 024-2065-00 2019 Rouge/Renegade Wheel Motor 90* Fitting #6801-10L

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

21 1 048-7001-00 3/4-16 RH Male Rod End

22 2 051-6007-00 2019 Renegade Hydro Hose

23 1 064-8054-00 2019 Short Brake Cable-Suspension Models

24 1 070-0001-00 2019 Left Trailing Arm

25 1 092-5201-00 Brake Disk

26 1 092-7001-00 XP/AOS Left Brake Caliper

27 1 013-0022-00 3/4"-16 Fine Full Nut

28 4 013-6040-00 1/2-13 Gr 8 Centerlock Flange Nut

29 1 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

30 1 015-4600-00 18cc Parker Wheel Motor- Right

31 1 018-2007-00 5/16-18 X 1 HEX CAP SCREW  (GR.5) ZINC

32 4 018-6041-00 1/2-13 x 2.75 Gr. 8 Hex Head Bolt

33 1 020-7022-00 1/8 X 1-1/2 COTTER PIN ZINC

34 2 024-2065-00 2019 Rouge/Renegade Wheel Motor 90* Fitting #6801-10L

35 1 048-7001-00 3/4-16 RH Male Rod End

36 2 051-6007-00 2019 Renegade Hydro Hose

37 1 064-9002-00 2019 Long Brake Cable-Renegade, Rogue

38 1 070-0002-00 2019 Right Trailing Arm

39 1 092-5201-00 Brake Disk

40 1 092-7000-00 XP/AOS Right Brake Caliper

PARTS SECTION: 

PAGE 20

REAR SUSPENSION SUB ASSEMBLIES

28 40

31

29

33

30

39

28 34

30

30

35

27

38

36

32

37

23

22

21

13

24

18

20

16

16 17

26

15
14

14

25

16

19

1

2

7

4
5 3

6

12 9 10 8

11

048-6061-00
2019 Suspension

Radius Rod Assembly

048-6064-00
2019 Suspension

Radius Rod Assembly

022-4090-00
2019 Assy-26x12-12

Reaper Turf - 10.5" Rim

070-0001-99
2019 Renegade Trailing

LH Arm Assy

070-0002-99
2019 Renegade Trailing

RH Arm Assy



Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

1 2 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

2 4 013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC

3 1 014-5066-00 2023 Renegade Gas Muffler Cover

4 1 015-1027-00 KOHLER ECH980 MUFFLER

5 1 015-9990-00 KOHLER ECH980 ENGINE

6 4 013-8240-00 M8 Nut Connects the 015-1012-00 and the 015-8240-00

7 1 015-0077-04 Kohler ECV/ECH980 OIL FILTER

8 2 015-9990-01 ECV/ECH 980 MUFFLER GASKET

9 2 015-9990-02 Spark Plug - Kohler ECV/ECH 980

10 1 063-6000-00 Universal Inline Fuel Filter

11 1 063-8019-00 Canister Air Filter- Outer 

12 1 063-8020-00 Canister Air Filter- Inner 

13 4 018-0061-00 3/8-16 x 2 Hex/ Trilobe Horizontal Engine Bolt

14 2 018-5007-00 5/16-18 X 3/4 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL

15 1 018-5300-21 7/16-20 X 2-1/2 HEX Bolt GR 8 W/ Patch

16 2 018-8065-00 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

17 2 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC

18 1 019-5029-00 3/8 FLAT WASHER  USS (1" OD) ZINC

19 4 019-8053-00 7/16 SPLIT LOCKWASHER  (GR.8) ZINC YELLOW

20 1 025-0076-00 Horizontal Engine Spacer

21 1 026-8010-00 Pump Plate - 2019 Horizontal Gas-Orange

22 1 030-0075-00 5/16-24 X 3/8 SOCKET SET SCREW (KNURLED CUP PT) PLAIN

23 1 033-8001-00 Outlaw Renegade Double V Pulley

24 2 041-8001-00 2020 Renegade Pump Belt, 42.99"

25 1 042-5020-00 1/4 X 2 SQ MACHINERY KEY 1018 STL PLAIN

26 1 051-5409-00 Kohler 980 Oil Drain

27 1 057-5919-00 2019 Outlaw Renegade Clutch Bracket

28 1 070-2000-00 Clutch Pigtail

29 1 070-5040-00 Clutch for Diesel/Vanguard

30 1 070-5373-19 2019 Renegade Gas Frame - Powdercoated

31 1 086-9009-00 ECH980 Wiring Harness Adapter

PARTS SECTION: 

PAGE 21

ENGINE MOUNTING

14

2

24

24

16

2715 18

28

29

1

23

22 53

19

2

17

13

1112

25

20

21

30

3

4

31

6

8

9

10

5

26



091-4029-22
2022 Renegade (Gas) Control Panel Decal

091-4030-22
2022 Digital Display Decal

091-4004-22
2022 Powered By Kohler Decal

091-4063-00
Flying Bulldog Front Bumper Decal

091-0518-00
Renegade Front Cover Decal

091-3150-00
Outlaw Warning Decal

091-6022-00
R-Series Shut Off Valve Decal

091-0517-00
Renegade Back Plate Decal

PARTS SECTION: 

PAGE 22

DECALS



091-4040-00
2019 MIL Decal For Rogue EFI Models

091-4037-00
2019 Deck Release Decal

091-8001-00
Deck Impact Patent Decal 9591803

091-8002-00
Independetly Articulating Front Suspension Arms Patent Decal

091-1020-00
Hydraulic Decal

091-3012-00
Danger Decal-Spindle/Discharge

091-4033-00
2019 Renegade Deck Belt Route Decal 091-4032-00

2019 Renegade Pump Belt Route Decal

091-0020-22
Patent Decal (Anti-Wobble)

091-0506-00
61" Deck Decal

091-0507-00
72" Deck Decal

091-1101-18
2018 Out/XP/Diesel Brake Decal

091-1114-00
2018 LH/RH Steering Control Decal Roll

091-4038-00
Control Adj. Control Rod Decal

091-4039-00
Control Adj. Control Dampener Decal

PARTS SECTION: 

PAGE 23

DECALS



www.badboymowers.com 
Bad Boy, Inc. 

102 Industrial Drive 

Batesville, Arkansas 72501 

http://www.badboymowers.com/

	2024 Renegade - Gas 61 DECK
	2024 Renegade - Gas 72 DECK
	2024 Renegade - Gas DECK SUBASSEMBLIES
	2024 Renegade - Gas FRONT END
	2024 Renegade - Gas ACTUATOR BARS
	2024 Renegade - Gas DECK HEIGHT CAM & LOCK
	2024 Renegade - Gas FLOORBOARD & ROPS
	2024 Renegade - Gas TANKS
	2024 Renegade - Gas TANK SUBS
	2024 Renegade - Gas REAR COVER & BATTERY
	2024 Renegade - Gas STEERING
	2024 Renegade - Gas STEERING SUBS
	2024 Renegade - Gas SEAT & BRAKE
	2024 Renegade - Gas SEAT & BRAKE SUBS
	2024 Renegade - Gas PUMP & IDLER ASSEMBLY
	2024 Renegade - Gas PUMP & IDLER SUBS
	2024 Renegade - Gas REAR SUSPENSION
	2024 Renegade - Gas REAR SUSPENSION SUB ASSEMBLIES
	2024 Renegade - Gas ENGINE
	2024 Renegade - Gas DECALS

